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CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

Test Report Number

Name and Address of the customer

Name and Address of the
Manufacturel

Particulars of samples tested
TyPe
Description of test sample
Serial Number
Number of samples tested
Date(sl of test(s)

CPRI sample code Number(s)

Particulars of tests conducted
Test in accordance with
Standard/Specification.
Sampling Plan
Customer's requirement
Deviations if any
Name of the witnessing persons
Customer's representative

Other than customer's
representatives
Test subcontracted with address of
the laboratory
Documents constituting this report(in words)
Number of Sheets
Number of Oscillogram(s)
Number of Graph(s)
Number of Photograph(s)
Number of Test Circuit Diagram(s)
Number of Drawing(s)

(K.Marimuthu)
Test Engineer

qk"*
(S.Pandian)

HeaU of Division
Reviewed and Authorized bY

k

ffiii
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CPRI

CPRIBLRHVO22TOl T9

M/s. Lecon Energetics Pvt. Ltd.,

Date : 04 April 2022

No.484, B&C, lV Phase, Rewdale Campus,
Opp. BMTC Depot No.g or 22, Peenya lndustrial Area,
Bangalore - 560 058, Karnataka.

Ref No.: EW528/LEPL/CPRI HV TESTING/2021-22
Dated: 10 Match 2022.

M/s. Lecon Energetics Pvt. Ltd.,
No.484, B&C, lV Phase, Rewdale Campus,
Opp. BMTC Depot No.g or 22, Peenya lndustrial Area,
Bangalore - 560 058, Karnataka.

lndoor.
'11kV,1250A VCB panel.

EW528t1t2022.
One.
11 Match 2022.

HVD22S0265.

Refer sheet 3 of 6.

Refer sheet 3 of 6.

Not Applicable
Test Voltage is same for both open and close conditions.

Nit.

Mr. Phaneendra kumar.Y, Mr.K.Z.Meeran, Mr. Kasinath and

Mr. Pushkar kulkarni.

None.

None.

Six.

Forty Four.

Nil.

One.

One.
Three.

ULR.TC545222OHVDTO1 79F
Discipline: Electrical Testing
Group: lnsulating Materials
and lnsulators

HIGH VOLTAGE DIVISION

P.8.N0.8066, SAOASHIVANAGAR P.O.

C,V,MMAN ROAD, BANGALORE . 560 O8O, INDIA,

Telephone +91 lq AO-22O72377

Sheet 1 of 6



CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

CPRI
Test Report Number: CPRIBLRHVD22TOl T9 Date: 04 April 2022

DESCRIPTION OF SAMPLE TESTED
(As assigned by the manufactureo

64.r"N
eilrrffiIt(i*,

Rated Voltage (kV) 11

Rated Current 1250 A

Number of phases 3

Rated Frequency 50Hz

Rated short time withstand
current

40kA for 3s.

Y
k. "t-'-'

(K.Marimuthu)
Test Engineer

ULR.TC545222OHVDTO1 79F
Discipline: Electrical Testing
Group: lnsulating Materials
and lnsulators

HIGH VOLTAGE OIVISION

P.8.No.8066, SADASH IVANAGAR P.O.

C,V.RAMAN ROAD, BANGALORE . 560 O8O, INOIA..
Telephone +9'l l0l 80-22072377

Sheet 2 of 6



CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

CPRI
Test Report Number: CPRIBLRHVD22TOl Tg Date: 04 Aptil 2022

1.

2.

2

Tests conducted

Rating for which tested

Schedule of tests

4. Oscillogram Numbers

5. Graph Numbers

6. Photograph Numbers

7. Test Circuit Diagram Numbers.

SUMMARY OF TESTS CONDUCTED

: Type test.

: 11kV, 1250A.

: Refer sheet 5 of 6.

: Nil.

: P01

: TCD01.

Drawing Numbers

The manufacturer has guaranteed that the sample submitted for the test(s) has been manufactured
accordance with the following drawings

Sl. No. Drawing Number Sheet Number Revision Number

1 EW528t1t01 'l of 3 0

2 EW528t1t02 2ot3 0
EW528/1/03 3of3 0

It is verified that these drawings adequately represent the sample tested. Verification of this drawing by CpRl is
limited to dimensional check only wherever possible.

Sl.No. Tests Conducted Clause Numbers Sheet
1 Lightning lmpulse Voltage Test 7 .2 of IEC 62271-20012021-05 5of6

k.J
(K.Marimuthu)
Test Engineer

ULR.TC545222OHVDTO,I 79F
Discipline: Electrical Testing
Group: lnsulating Materials
and lnsulators

HIGH VOLTAGE DIVISION

P.B,No,8066, SADASHIVAMGAR P-O,

C.V.RAMAN ROAD, MNGALORE - 560 O8O, INDIA,,
Telephone +91 l0l AO-22O72377

Sheet 3 of 6



CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

CPRI
Test Report Number: CPRlBLRHVD22T0,t79 Oatei 04 April2022

TEST RESULTS

Test Arranqement

.Y
k. "^-'-

(K.Marimuthu)
Test Engineer

6trv^
di ri;$ it
,*.'$ \'x!c-,, .'jl\\Ell.z

Test Arrangement B.eaker Position Source
connected to Earth connected to

1 Closed Rr Yy, Bb
2 Closed Yy Rr, Bb
3 Closed Bb Rr, Yy
4 Open B R,Y,r,y,b
5 Open Y R,B,r,y,b
6 Open R Y,B, r,y,b
7 Open r Y,b,R,Y,B
8 Open v r,b,R,Y,B
9 Open b r,Y,R,Y,B
10 Breaker withdrawn & Closed ryb RYB
11 Breaker withdrawn & Closed RYB ryb

Note: Test Arrangement from Sl. No. 1 to 1 1. Frame was earthed.

ULR.TC545222OHVDTO1 79F
Discipline: Electrical Testing
Group: lnsulating Materials
and lnsulators

HIGH VOLTAGE DIVISION
P.8.No.8066, SADASHIVANAGAR P.O.

C.V.MMAN ROAD, BANGALORE - 550 O8O, INOIA,,
Telephone +91 @) aO-22072377
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CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

Test Report Number: CpRlBLRHVDzzTOlTg

TEST RESULTS
1) Lightning lmpulse Voltage Test

Date: 04 April 2022 CPRI

Ambient conditions during testing

Test Description
Temperature in
Deqree Celsius Atmospheric Pressure

in mBarDry Bulb Wet Bulb
Lig htning lmpulse Voltage Test t?) 21 9'10

Conclusion : The sample tested comply with the requirement of Clause 7.2 ol IEC 62271-20012021-05 for
the test conducted.

k.
(K.Marimuthu)
Test Engineer

re&rN
fiiI$f i3
SHIz

Test
Arrangement

Shot
No.

Test Voltage kV(Peak)
Positive
Polarity

Osc.
No.

Remarks
Negative
Polarity

Osc.
No.

Remarks

1
1"1 1 Withstood 75 16 Withstood

'1 5rh 15 Withstood 30 Withstood

2
1st 75 46 Withstood 75 31 Withstood

'l5rh 60 Withstood 45 Withstood

3
1st 75 ot Withstood 75 76 Withstood

'lsrh 75 Withstood 75 90 Withstood

4
1sr 75 106 Withstood 75 9'r Withstood

1srh 75 120 Withstood 75 105 Withstood

5
1"r 75 121 Withstood 75 136 Withstood

15ih 135 Withstood 75 150 Withstood

6
1"r 75 17'l Withstood t6 151 Withstood

1 5ih 75 185 Withstood 75 165 Withstood

7
1"t 186 Withstood 75 201 Withstood

1 5rh 200 Withstood 215 Withstood

I 1"t 75 236 Withstood 76 216 Withstood
15rh 250 Withstood 75 230 Withstood

o 1si 75 251 Withstood 75 266 Withstood
1 srh 75 265 Withstood 75 280 Withstood

10
1si 76 296 Withstood 75 281 Withstood

1 srh 75 310 Withstood 75 295 Withstood

11
1st 76 316 Withstood 75 331 Withstood

1sth 75 330 Withstood 345 Withstood

ULR-TC5452220HVOT01 79F
Discipline: Electrical Testing
Group: lnsulating Materials
and lnsulators

HIGH VOLTAGE DIVISION

P.8.N0.8066, SAOASHIVANAGAR P.O.

C,V,RAMAN ROAD, MNGALORE - 560 O8O, INDIA,.

Telephone +91 lO\ a0-22072377
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CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

a)

b)

c)

d)

e)

v.-)
(K.Marimuthu)
Test Engineer

CPRI
Test Report Number: CpRlBLRHVD22T0179 Oatei 04 Aprit 2O2Z

NOTE

The Test results relate only to the sample(s) tested.

Publication or reproduction of this Test Report in any form other than by complete set of the
wiole Test Report and in the language written is noi permitted without ihe written consent
of CPRI.

Any Corrections / erasure invalidate the Test Report.

Any anomaly / discrepancy in the Test Report should be brought to notice of cpRl within 45 days
from the date of issue.

All documents constituting this Test Report are stitched together with a continuous silk thread,
the two ends of which have been brought over the front shlet of this Test Report and sealed
with a CPRI logo printed paper sticker.

NABL has accredited this laboratory as per lso/lEC 1T025: zo1l, vide certificate no.TC-5402
for the tests carried out.

TC-5452

ULR-TC5452220HVDT01 79F
Discipline: Electrical Testing
Group: lnsulating Materials
and lnsulators

HIGH VOLTAGE DIVISION
P.B.No.8066. SADASHIVANAGAR P.O.

C,V.RAMAN ROAD, BANGALORE - 560 O8O, INDIA,,

Telephone +91 (O) 80-22072377
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Test Report Number:

HV/LECON / 1250A/VCB CH:1

CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)

CPRIBLRHVD22TOlT9
TEST RESULTS

Date: 04 Aptil 2022

HV/LECON / 12504/ VCB CH:1 CPRI

No. i Lltutt lrpft:75.143 tv Ti:t.370u.

HV/LECON/1250A/VCA CH:1

No. 
'6 

Lt ful Upti 75.153 kV Tt; 1,342 o! T2r 51.097 us

HV/LECON / 1250A /VCB CH:1

No.30 Lllull Uplr -75.284 kV Tl:1.473u3 T2:50.843 u3

HV/LECON / 12504/VCB CH.1

No.45 Llfull Upk:.75.1,17 kV T1:1.263u3 T2:50.667 us

HV/LECON / 1250A/ VCB CH:1

T2:51,161 u.

No,16 Llfull Upk -75.096kV T'l:1.400 ur T2:50.862ut

HV/LECON / l25OA/VCB CH:l

No.3l Llrull Upl: '75.468 ftV T1:1.181u. T2:50.894u!

HV/LECON / 1250A/VCB CH:1

, .x
K '*"'

(K.Marimuthu)
Test Engineer

No.60 Llfull Upk;75.133 kV Tl:1.083G T2:50.662 u3

l-.
t

r2

No.46 Llfull Upk:75.311kv T1:1.126us T2:50.645 u5



Test Report Number:

HV/LECON/12504/VCB CH 1

CENTRAL POWER RESEARCH
(Member of STL)

CPRIBLRHVD22TOl T9
TEST RESULTS

INSTITUTE

Oate: 04 Aptil 2022

HV/LECON/1250A/VCB CH 1
CPRI

No.Al Ufull t pk:75./l:15kv Tt:r.1oou. f2. ao.72a !.
HV/LECON / 1250A /VCB CH:1

No.75 Lllull Upk: '74.699 ftV T'l:1.'174 u! T2:50.924u3

HV/LECON / 1250A/VC8 CH:1

No.91 Llfull Upk: -75.108kV T'l:1.0E1 u. 12:50.6E3 us

HV/LECON / l25OA/ VCB CH:1

No.75 Llaull Upk 7!.113kV 11:l.llou. T2:50.819 us

HV/LECON / 12504/ VCB CHrl

No.t0 Llfull Upk: -75.276 kV T1:'1.291u. T2r50.626 u3

HV/LECON / l25OA/ VCB Cll:1

No. t05 Llfull Upk: -75.1t21kV T'l:1.145u. T2:50.750 u.

HV/LECON / 12504/VCB CH 1

k..)
(K.Marimuthu)
Test Engineer

No.106 Llfull Upk:75.282kV T'l:1.053 us T2r50498us No.120 Llfull Upkr75.397 kV T1:1.052us T2:50.566us



-f

Test Report Number:

HV/LECON / 12504 /VCB CH I

CENTRAL POWER RESEARCH
(Member of STL)

CPRIBLRHVD22TO,I T9
TEST RESULTS

INSTITUTE

Date: 04 April 2022

HV/LECON / 12504 / VCB CH 1 CPRI

No. t2l Llfu upk 75.205 kv T1:t.108u. T2:50.924 ur

HV/LECON / 1250A /VCA CH 1

No.135 Lltull Upt:.75.383 kV T1:t.31lur T2:50.5t2 u3

HV/LECON / l25OA/ VCB CH:1

No.'151 Llftdl Upt:-75.617kV T1:1.260u. T2i 50.696 u!

HV/LECON/1250A/VCB CH:1

No.'135 Lltull Upi:75.1145 kv 11:1.142u. T2:50.026 u!

HV/LECON / 1250A/VCB CH 1

No,150 Llfulf Upk:-75.151kV 1111-2'2tt 12..5O,62,t u.

HV/LECON/12fOA/VCA CH. 1

No. 165 Llfoll Upk: -75.370 kV T1: 1,245 u. T2r 50.551 uE

HV/LECON / 1250A/VCa CH:1

k. -*
(K.Marimuthu)
Test Engineer

No.171 Lllull Upk:75.048 kV T1r1.106us I2:50.506 us No. 185 Llfull Upk: 75.225 kV T1: 1.200 us T2: 50.770 us



CENTRAL POWER RESEARCH
(Member of STL)

Test Report Number: CPRlBLRHVD22T0179
TEST RESULTS

INSTITUTE

Oalei 04 Aptil 2022

HV/LECON/12504/VCB CH l CPRI

No.166 !lfull Upkr75.279tV T1r 1.365 u. T2:50,946 u.

riv/LECON / 12&A / vCA CH:l

No.20l Lltull Upk: -75.028 iV T1:1.2/16g3 T2:50.790 u.

HV/LECON /t2lOA/VCB CH. 1

No.210 Llfull Upk: '75.556 kV T1:1.319u. 12:50.512 u.

HV/LECON / r250A/VCA CH 1

No.2O0 Ltfufl Upk:75.27E kV Tl:r.216G T2:51,021u3

HV/LECON / 125oA /vCB CH:1

No.2l5 Llfull Upkr-75,176 tV Tl:1.326us 12:50.689 u.

HV/LECON/12504/VCB CH 1

Ito.230 Llfull Upt: -75.313 kV Tl:l.l6su. T2:50.800 u.

HV/LECOI / 12504/VCB CH: I

k-;J
(K.Marimuthu)
Test Engineer

HV/LECON/12504/VCB CH 1

No.236 Llfull Upk:75.046kV T1:1.207u3 f2:50.567 us No. 250 Llfull upt: 75.407 kv T1: 1.225 us T2: 50.914 u3



Test Report Number:

HV/LECoN / 12504/vcB CH:1

CENTRAL POWER RESEARCH
(Member of STL)

CPRIBLRHVD22TOl T9
TEST RESULTS

INSTITUTE

Oale: 04 April 2022

HV/IECON / 1250A/VCB CH:l CPRI

No.251 Ltlult Upft:75..t7t kv Tt:,t.320 u! T2:50.928 uB

HV/LECON/1250A/VCB CH 1 HV/LECON / 1250A/VCB CH 1

No.266 Lltull Upk: -7a.7a5 kV Tl:1.325u3 T2:50.838 ut

HV/IECON / 1250A/VCA CH:1

No.261 Lltull Upk: -75,307 lr1: 1.324 u. T2:51.057u.

iiV/LECON / 1250A / VCB CH:1

k.
(K.Marimuthu)
Test Engineer

No, 280 Ll tull Upt: -75.456 kV T1: 1.329 u3 12: 50,936 u.

HV/LECON / t25oA /VCB CH I

No. 295 Llfull Upk: -75.163 kV T1: 1,325 u. T2r 50,800 u.

HV/LECON / 12504 /VCB CHrl

No.265 Lltult Upkr74.995 kV T1:1,243us T2:51.024us

No.3t0 Llfull upk:75.264 kv T1:1-263us T2r50.545 u3No.296 Llfull Upk:75.652 kV Tl:'1.257 u6 T2:50.590 u3



CENTRAL POWER RESEARCH
(Member of STL)

Test Report Number: CPRlBLRHVD22T0179
TEST RESULTS

INSTITUTE

Date: 04 April 2022

HV/LECON/12504/VCB CH 1 CPRI

No.316 Lltull Upk 75.804 w f1:1.258us T2r50.6:14u.

HV/LECON / l25OA /VCB CH:1

No.33O Lllull Upli75.277kV T1:l.23lG Tzi 50.607 os

HV/LECON / 1250A/VCB CH 1

--vk..r---)'
(K.Marimuthu)
Test Engineer

HV/LECON/12504/VCA CH 1

No.331 Llfu[ Upk: -75.455 kV T1r1,2698 T2:50,756 us No.34s Lrfulr upk;-75,030 kv T1r1,310us la:54.735-i



CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

Test Report Number: CpRtBLRHVD22T0,| 79 Oatei 04 April 2022

CPRI

, .x,
V. "L--

(K. Marimuthu)
Test Engineer

64rN
f:(le:)SSHIz

Photograph Number: P0l (Test sampte)



CENTRAL POWER RESEARCH INSTITUTE
(Member of STL)
TEST REPORT

CPRI

Test Report Number: CPRtBLRHVO22TOlTg Date: 04 April 2022

Test Circuit for lmpulse Voltage Test.

Leqend:

1. lmpulse voltage generator
2. lmpulse voltage divider
3. Digital recorder for measurement of
4. Test object
V - Voltage

Test Circuit Number: TCO01.

k.
(K. Marimuthu)
Test Engineer
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